Environmental Technology & Innovation 7 (2017) 203-218

Contents lists available at ScienceDirect et&

environmental
TECHNOLOGY &
INNOVATIO

Environmental Technology & Innovation

journal homepage: www.elsevier.com/locate/eti

Technology options for faecal sludge management in @CmssMark
developing countries: Benefits and revenue from reuse

Shubhra Singh **, Riya Rachel Mohan?, Sujaya Rathi?, N. Janardhana Raju”

2 Center for Study of Science, Technology and Policy (CSTEP), No.18 &19, 10th Cross, Papanna Layout, Mayura Street, Nagashettyhalli,
RMV II Stage, Bengaluru-560094, Karnataka, India

b School of Environmental sciences, Jawaharlal Nehru University, New Delhi-110067, India

HIGHLIGHTS
[...]
is also necessary prior to composting and landfilling to reduce the leachate percolation to the groundwater.

The choice of FS treatment methodology also depends on the practice used for FSM. In developing countries, households
mostly use septic tanks, twin pits and manual emptying for FSM. The sludge collected from the septic tank and twin pit
is biochemically more stable due to longer storage periods as the sludge is emptied from the septic tank and twin pits in
2-3 years. The sludge collected from frequent (regular or weekly) emptying is biochemically unstable and exhibits a high
organic concentration.

The challenges that are explicitly faced by developing countries for treating FS are different from those faced while
treating wastewater. The fact is that the organic and solid content as well as the pathogen concentrations are 10-100 times
more impactful in FS than in municipal wastewater; therefore, suitable treatment is required for FS (Klingel et al., 2002).
The choice of FS treatment option for a city should particularly depend on the local conditions and priorities of the region
with regard to sanitation such as coverage, environmental and health benefits, elimination of open defecation, etc. Variation
in population density, water usage and availability, soil type, level of water table, availability of capital, ability to pay and
uncertainty about growth patterns strongly influence the decision-making about the selection of treatment.

2.2. Reuse potential of faecal sludge

Human excreta is a good source of organic matter and plant nutrients, which can be reused in agriculture as fertiliser
and for soil amendment. Faeces in human excreta contains maximum of the organic matter whereas urine is having higher
concentration of nitrogen (70%-80%) and potassium, however, even distribution of phosphorus is found in urine and faeces
(Otterpohl et al., 2003). At the same time, excreta has a higher concentration of pathogenic microorganisms, and, therefore,
requires adequate sanitisation prior to use (Albihn and Vinneras, 2007; Winker et al., 2009). Some of the well-known
techniques which cleanse and convert organic wastes into valued produce are: composting, vermicomposting, shallow
trenches, anaerobic digester, solar drying, etc.



206 S. Singh et al. / Environmental Technology & Innovation 7 (2017) 203-218

—a Unplanted DryingBed [~ Co-composting / \

Aq Planted Drying Bed I Deep Row .‘
Entrenchment ]

o
15Solid PO Treated

Settling-ThickeningTank | | IFraction i
I H | An.aerob|c Sludge
—eof  ImhoffTank I Digester

— Geobags 5
Primary Treatment Shallow Trenches \ /

Centrifugation |

-
-

|
|
|
: Solar Drying

Technologies icati
gl Sofar Sludge LancfiéAlpsl|catlon
Oven of>ludge
Black Soldier
Fly Larvae

Sludge Treatment
Technologies

Liquid e
Fractiorl

Effluent Treatment
Plant

Water Irrigation

Fig. 1. Overview of technology options for faecal sludge treatment.

3. Methodology

Primary and sludge treatment technologies that are best suited for developing countries were identified through
literature survey, books and through document analysis. General descriptions, advantages, constraints and a decision matrix
for FSM technologies are provided in Section 4 for the reader to compare and contrast between the potential performance
and scope of appropriate applications. Technically viable combinations of primary and sludge treatment technologies were
chosen and assessed for their economic viability. Internal Rate of Return (IRR), which is the rate at which the net present
value of all cash flows from a project or investment equals zero, was chosen as the economic indicator to measure the
profitability of potential technology combinations. The net cash flow was calculated using the revenue generated from the
reusable products and the annual operating expenses of the treatment systems. IRR was calculated for all chosen technology
combinations for varying population sizes (i.e., 10,000-5 million) to study the economic viability of the technologies across
different classes of cities. IRR of 10% were considered as the benchmark for the economic viability. Hence, FSM combinations
providing an IRR greater than or equal to 10% were considered profitable. The payback period for the profitable combinations
was calculated to understand the time required to recover the cost of an investment. The detailed economic analysis is
provided in Section 5.2.

4. Faecal sludge management technologies

FS (which is discharged by collection and transport trucks) requires a preliminary screening before initiation of treatment,
due to the high content of coarse waste such as rocks, sand, iron, wood, textiles and plastics, tissue and paper. In addition,
the quality of FS collected from industrial and commercial areas should be tested to check for contamination (with metals,
and/or high concentrations of oil, grease, fats, etc.).

FS treatment technologies usually comprise (1) primary treatment for the separation of the solid and liquid parts, and (2)
sludge treatment, which is the final treatment that is generated from primary treatment. Treatment at very primary level
results in reduction of sludge volume which in turn minimises the storage requirement as well as transportation costs, but
it is an expensive high-tech solution. Age of FS and period of onsite storage affect the ability to dewater the sludge. Fresh
sludge is more difficult to dewater than older sludge, which is more stabilised FS.

After treatment, three types of end products will be produced, i.e., screenings, treated sludge and liquid effluents. The
liquid effluent generated from the primary treatment must be treated further to meet the requirements for water reuse or
discharge into the environment. Low-cost technologies such as waste stabilisation ponds or wetlands could be used for the
liquid treatment. Treatment technology options at the primary and sludge treatment level for FS are presented in Fig. 1.
These treatment technologies are generally appropriate for the household level, ward level and city level. Each technology
has different fields of application.



S. Singh et al. / Environmental Technology & Innovation 7 (2017) 203-218 207

Table 1
Overview and removal efficiency of primary treatment options.
Treatment option Design criteria Removal efficiency Preferred areas Land requirement
Unplanted drying bed 100-200 kg TS/m? /year SS: >95%, COD: 70%-90%, Peri-urban and rural 0.05 m?/capita for a 10-day
(Kone et al., 2010) 100% HE (Cofie et al., areas. cycle (TAC Report, 2013)
2006)
Planted drying bed <250 kg TS/m?/Year, SS: 96%-99%, COD: Peri-urban and rural 4000 m?/MLD
SAR: 20 cm/year 95%-98%, TS: 70%-80% areas.
(Kone et al., 2010)
Centrifugation Solid recovery efficiency: Urban areas -
85%-98% (Nikiema et al.,
2014)
Settling-thickening tank SAR: 0.13 m3/m3 of raw SS: 57%, COD: 24%, BOD: Peri-urban and rural 0.006 m?/capita (Kone
FSHRT: >4 h 12%, HE: 48% (Heinss and areas. etal, 2010)
Strauss, 1999)
Imhoff tank - SS: 50%-70%, BOD Urban areas (suited for 600 m?/MLD
(30%-50%) (Barnes and densely populated areas)
Wilson, 1976)
Geobag - - Peri-urban and rural areas -

TS, Total solid; SS, Suspended solid; COD, Chemical oxygen demand; HE, Helminth egg; SAR, Solid accumulation rate; BOD, Biological oxygen
demand.

4.1. Primary treatment (solid-liquid separation) technologies

Primary treatment is used for solid-liquid separation (dewatering) as well as for treatment of the solid and liquid
parts of FS that is generated from the septic tank. The technologies used for primary treatment are unplanted drying
bed, planted drying bed, centrifugation, settling-thickening tank, Imhoff tank and geobag. Out of these technologies,
centrifugation and geobag would be used only for solid-liquid separation, whereas unplanted drying bed, planted drying
bed, settling-thickening tank and Imhoff tank would be used for solid-liquid separation as well as treatment of the solid
and liquid parts. General overview and removal efficiency of primary treatment options are presented in Table 1.

4.1.1. Unplanted drying bed

Unplanted drying beds contain shallow filters filled with sand and gravel, with an under-drain at the bottom to collect
the leachate. Approximately 50%-80% of the sludge volume is discharged as a leachate, which needs to be treated before
being discharged into agricultural fields. After drying, the sludge is removed from the bed manually or mechanically and
needs to be further treated by co-composting (Cofie et al., 2006). The sludge from an unplanted drying bed cannot be directly
used for land application as a soil fertiliser due to the presence of pathogens.

The main advantages of unplanted drying bed are the low cost, good dewatering efficiency, no energy requirement, and
the fact that they can be built and repaired with locally available materials. Constraints of this technology are the high land
requirement, odours and flies, which are normally noticeable, labour-intensive removal, limited reduction of pathogens,
and the need for further treatment of the liquid part.

4.1.2. Planted drying bed

A planted drying bed is sometimes called a vertical-flow constructed wetland, reed bed, planted dewatering bed or sludge
bed with emergent plants. In Ouagadougou, emergent plants like Andropogongayanus and Cymbopogonnardusare used for
the treatment of FS in planted drying beds (Joceline et al., 2016) Emergent plants are essential to improve the performance
of planted drying beds for waste stabilisation and reduction of pathogens (Strauss et al., 1997).

The main advantages of a planted drying bed are that it is cost-effective, easy to operate, can handle high loading and has
better sludge treatment than unplanted drying beds. The constraints of this technology are high land requirement, odours
and flies, which are normally noticeable, labour-intensive removal of sludge, limited reduction of pathogens and the need
for further treatment of the liquid part.

4.1.3. Centrifugation

Centrifugation is a type of mechanical dewatering that is mostly applied for the treatment of residual sludge in large-
scale centralised wastewater treatment plants (Nikiema et al., 2014). This can be applied to thicken or dewater the sludge
to different levels, by varying the operating conditions; however, it is difficult to operate a centrifuge (e.g., instant start-up
and shut down are not possible as it may take an hour during which there is gradual increase/decrease in the speed of the
centrifuge (Strande et al., 2014).

This technology requires lower land requirement, but needs skilled operators. The main constraints of this technology
are higher power consumption, higher maintenance costs and fairly high noise levels.



208 S. Singh et al. / Environmental Technology & Innovation 7 (2017) 203-218

4.1.4. Settling-thickening tank

A rectangular settling-thickening tank is used for FS treatment. The FS is discharged through a top inlet on one side and
the supernatant exits through an outlet on the opposite side; solids settle at the bottom of the tank, whereas scum floats
on the surface (Strande et al., 2014). An alternative for the treatment of FS could be to add the lime/ammonia directly into
the settling-thickening tank. Lime stabilisation offers the advantages of precipitating metals and phosphorus, and reducing
pathogens, odours, degradable organic matter, etc., from the wastewater sludge treatment (Mendez et al., 2002); it has
been implemented in the Philippines for FS treatment (Pescon and Nelson, 2005). Ammonia treatment can also be applied
for pathogen reduction.

It is a relatively robust and resilient technology, but with low reduction of pathogens. The end products of settling tanks
cannot be discharged into water bodies or used directly in agriculture.

4.1.5. Imhoff tank

Imhoff tanks usually consist of a two-storey tank mechanism that utilises the force of gravity for the separation of
solids from wastewater—a process known as primary sedimentation. The solid part that is generated from the Imhoff
tank is degraded under anaerobic digestion within a lower chamber of the tank prior to sludge disposal (Crites and
Technobanoglous, 1998).

The Imhoff tank treatment system requires a structure with depth. Depth may be a problem in the case of a high
groundwater table. This treatment shows low reduction of pathogens, and so the effluent sludge and scum require further
treatment. The main advantage of this technology is the low land requirement for construction and also the low cost for
operation and maintenance.

4.1.6. Geobags

Geobags are used for dewatering of wet sludge (Kim et al., 2013). Before discharge of geobag sludge for land application,
composting is required for the better quality of sludge. Dried sludge from geobags must be solar-dried to ensure
pathogen/helminth eradication before composting. Permeable textiles are used to make geotube containers, which are used
for sludge and sediment dewatering. This new and innovative technology is also economically viable with other alternative
sludge-dewatering techniques (Dietvorst, 2012). This is a passive technique that does not need extensive and constant
deployment of labour or frequent maintenance of equipment.

4.1.7. Decision matrix for primary treatment technology (solid-liquid separation)

Technologies for individual houses, communities or ward/city should be selected based on the user requirement and local
conditions. The criteria for selection of appropriate technology depends on city constraint such as land requirement, energy
requirement, level of groundwater table, capital and operating cost, skill requirement and reuse opportunity etc. Based on
the constraint, a decision matrix was prepared for the primary treatment technologies options (Table 2). The decision matrix
ascertains the favourability of a technology in comparison with other identified technologies. It shows that the unplanted
drying bed, planted drying bed and geobags have high land requirements but low energy requirement. Imhoff tank requires
a deep groundwater table for its operation. Treated waste generated from the centrifugation and geobag cannot be reused
directly without further sludge treatment (Table 2).

4.2. Sludge treatment technologies

After dewatering of sludge, partially treated sludge is produced. This treated FS still contains pathogens and eggs of
parasites, and cannot be directly used in agriculture. To improve the quality of sludge, further treatment is required. This
is the final stage of treatment of sludge before discharge. The technologies used for further treatment of sludge are co-
composting, deep row entrenchment, vermicomposting, anaerobic digester, solar drying, shallow trenches, solar sludge
oven and black soldier fly larvae. Deep row entrenchment and shallow trenches can be considered as both a treatment and
an end-use option.

4.2.1. Co-composting

This technology has been widely used for processing source-separated human faeces (WHO, 2006; Niwagaba et al., 2009).
After dewatering of FS, the partially treated sludge is mixed with the organic fraction of municipal solid waste at a ratio of
1:2 or 1:3. The composting process needed well-balanced conditions of aeration and moisture for the survival of microbes.
FS has high moisture and nutrient content, whereas municipal solid waste has good bulking properties and is rich in organic
content. After composting, the resulting end product is stabilised organic matter that can be used as a fertiliser. The co-
composting process takes 10-12 weeks and high temperature (50-70 °C) maintained for 3 weeks during co-composting for
the destruction of helminth eggs and pathogenic bacteria. Thereafter, the temperature gradually decreases until the compost
is matured.

The main advantages of co-composting are that pathogen reduction is high and a high removal of helminth eggs is
possible (<1 viable egg/g TS). But this technology requires technical and managerial skills for operation and generation
of safe products.